



Perrotts is a trading name of Textiles F.R. Ltd.

Unit 4B, (30) Wharfedale Road
Euroway Trading Estate
Bradford
West Yorkshire
BD4 6SG

Textiles F.R. Limited
Flame Retardancy Finishers & Consultants

Tel: 01274 651230
Fax: 01274 651305
E-mail: sales@textilesfr.co.uk
Web site: www.textilesfr.co.uk



Test Report & Certificate
UKAS TESTING LABORATORY No. 1413

Customer Account

PRESTIGIOUS TEXTILES
4 CROSS LANE
WESTGATE HILL STREET
BRADFORD
WEST YORKSHIRE
BD4 0SJ

Order Details

TFR Order 311224
Report No. 311224/0
Customer Order F3664452.1
Order Date 31/01/2022
Issue Date 10/02/2022
Fabric 8666/353 VENTURA RUMBA
Composition
Quantity (m) 5.0

Instructions:

The fabric detailed above, after treatment with flame retardant chemicals, was subjected to Textiles F.R. in-house test procedure TFR FR-1:2008 which is generally based on test method BS EN ISO 15025:2002 with reference to specification BS5867-2:2008.

TEST PROCEDURE TFR FR-1:2008: Full width strips of treated fabric (warp dimension 25cm.) are conditioned for a minimum of 30 minutes at 20°C ± 5°C and 50% ± 20% relative humidity prior to testing. Two samples are taken from each strip, one representing the warp, and one representing the weft of the test specimen. Each specimen in turn is placed on the pin frame described in section 6.4 of BS EN ISO 15025:2002. Both warp and weft specimens are subjected to a butane flame (the size of which is described in section 8.1.2.3 of BS EN ISO 15025:2002) applied to the face of the fabric for 15 seconds. For both the warp and weft specimens the fabric should self-extinguish before the base of any flame reaches the top or side edges of the sample. If a hole develops then this should not extend to the upper edge, or to either side extremity. There should be no separation of flaming debris.

THE TEST SPECIMEN COMPLIED WITH THE TEST PROCEDURE REQUIREMENTS

The test results are for the cover fabric only and relate to the ignitability of the combination of materials under the particular conditions of the test; they are not intended as a means of assessing the full potential fire hazard of the materials involved.

The flame retardant used will withstand water-free dry cleaning, and wetting may remove the fire resisting qualities of the fabric.

Where statements of conformity are used in this report we will use a decision rule based on a binary simple acceptance rule, where the Acceptance limit = Tolerance limit - Expanded uncertainty at k=2 95% confidence limits (AL=TL-w, w=U (k=2)) also incorporating a guard band. The guard band will be 1mm for measurements and 1 second for timing. This rule will be used for both the inputs and outputs of the test. The maximum probability of false acceptance being less than 2.5

Authorised by Kim Button
Director

Test Conducted by Jason Magee
Director